



0013

PHYSICAL TESTING REPORT

Reviglass SA
Ctra. Tolosa-Azpeitia, Km 8
Bidania
20496
Spain

CERAM

Queens Road, Penkhull, Stoke-on-Trent,
Staffordshire ST4 7LQ, United Kingdom

tel: +44 (0)845 026 0902

fax: +44 (0)1762 412331

email: enquiries@ceram.com

web: www.ceram.com

FAO: Y Otamendi

REPORT OF TESTS ON: Glass Mosaic Antislip Natura**Your Reference:** PS53 2.5cm Cord Antislip**CERAM Reference:** (093341)-15274**Date Reported** 11-Jun-2009**Order Number:** Paid/Y090602C**Date Logged** 08-Jun-2009**Date(s) of Test(s):** 08-Jun-2009 to 11-Jun-2009Inclined Platform Test for Slip Resistance In Shod Conditions

DIN 51130

No.	Operator 1 - Angle of Inclination	Operator 2 - Angle of Inclination
1	25.8	24.5
2	24.7	24.1
3	24.0	24.5

Description of Test Specimen(s): 1m X 0.5m panel

Average of Six Shod Results (Corrected): 24.6 °

Category: R11

The critical angle at which a test person reaches the limit of safe walking on an inclined plane is used as a measure of slip resistance.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

End of Test Report